ASSEMBLY INSTRUCTION

q |
;: = ®

Ly
PF-1010
Dpuble pulley machine




Contents

PARTS LIST Page 3
Frame Assembly Page4
Weight Stack Assembly Pageb

Image Pageb



Parts List

IIEH DesErplion QY ol Description QY
1 Assy,Main Frame 1 25 Washer, M10 10
2 Assy, Up Support 1 g6 | Button Bead Cap Screw |
3 Assy, Back Support 1 27 Button ﬁ?gglggp Screw 2
5 Assy, right support 1 28 Nut, M10 13
6 Assy, Weight Stqck 1 29 Button HIEFO%(ZL%EID Screw 10
7 plating 1 30 Button H]v?f(%{?%ap Screw 1
9 Pulley Cap 2 31 Guide Rod Sleeve 2
10 Pulley Cap 2 5 Guide Rod Sleeve Nut 2
11 Wide Pulley Cap 1 33 Screw, M8X55 2
12 Support Board 2 34 Grip, 100L 2
13 Grip 1 35 Grip Cap 2
14 Handle 2 36 Grip Ring 2
15 fromparent+ 1 37 Acrylic Board 1
16 G 114MM Pulley 8 38 Right Edgings 1
17 & BIMM Pulley 4 a9 Left Edgings 1
18 Rectangle Shoe, 40x80 3 40 Rectangle Cap 50%100 1
19 Rectangle Shoe, 50x100 2 41 Screw, M12X75 2
90 Recgigg}zoggber 9 19 Button I-l{flao(%k?coap Screw 4
21 Rectangle Rubber 3

Shoe, 50x100
22 Washer, M12 22
23 Button ﬁ?gglggp Screw 19
24 Nut, M12 16

Page 3



Main Frame Assembly

M12*135

_ 1 o
s :

l
¥

3 R

|
\

&

M
L
o
§@
[




Weeight Stack Assembly

ALY,

/0
y
y

ITEM NO.

Description

QTY

Underside Weight Plate

Top Weight Plate

Guide Rod Sleeve

Adjustable Bolt

Standing Bolt for The
Top Weight Plate

~a|or| o oo o]~

& 30 Shaft Clip

—
— |2 —_ »—kl.\:)b—ko-)

Pole, 17THole

|0
.HOJ

Page 5



